

Fire Behaviour - Statement

TOTAL GLASS | Clear Printable Media

Company	The iC GROUP representing iSee2 products Groendreef 35 9880 Aalter, Belgium
Description of samples	Translucent polymeric self-adhesive foil consisting of PVC bonded in a nominal thickness of 50 micron.
Name of the material	50.001N-2 Crystal Clear Removable
Sampling	By the company itself
Content of request	Proof of flammability to classify building materials to class B1 according to DIN4102, part 1.
Validity of test report	31.10.2023
Result	The examined product meets the requirements of class B1 for 'hardly flammable' building materials according to DIN 4102, part 1 (MAy 1998), if glued on metallic substrates with a density of $\geq 2.025 \text{ kg/m}^3$, a melting point of $\geq 500^\circ\text{C}$ and a thickness of $\geq 0,8\text{mm}$. Reaction to fire classification: B1

Need more information? Contact info@isee2.eu